lNewFields:\-

. Perspective. Vision. Solutions.

300 Ledgewood Place
Suite 305
Rockland, MA 02370

July 29, 2022

Thomas Buell

Division Administrator, Monitoring and Remediation Division
Department of Environment and Energy

P.O. Box 98922

Lincoln, NE 68922

SUBJECT: Submittal of the AltEn Progress Report

AltEn Facility Response Group VCP Project, Mead, Nebraska
FACILITY ID: 84069
PROGRAM ID: PCS/RAP 36-336-4975

Dear Mr. Buell:

The AltEn Facility Response Group is providing this Progress Report to update the Nebraska Department
of Energy and Environment on the status of the emergency response measures and interim response
being performed at the former AltEn ethanol facility.

As we have discussed with you, we are currently updating the schedule for submitting the Remedial
[...]
Plan the design an access dock to allow the tool operator safe access to the
puncture site of the line 11/2/2021 11/5/2021

Premobilization Phase ‘

Purchase materials and fabricate Puncturing/air removal tube and access dock. 11/8/2021 11/12/2021
Rent required equipment (air monitoring, blowers, etc.) 11/8/2021 11/12/2021
Clean Harbors mobilizes required air filtration equipment 11/8/2021 11/12/2021

Field Work Phase ‘
Assume tool operator, Safety Coordinator and 2 field technicians will require 5
workdays to complete the project. 11/15/2021 11/19/2021

[E] TETRA TECH 1



Attachment 2 - Work Plan Overview for Penetrating and Venting the Gas Pocket
(Whale) at the northern end of the NE Lagoon

Note — Health and Safety components are called out in Red. Work plan details along with field H&S measures and
contingency plans will be added and updated prior to commencement of the work.

Personnel

One Safety Coordinator — Kevin Matherne
One Penetration Tool Operator — John Beeman
Two Field Technicians

Task 1 — Setup

A penetration point will be selected at the approximate center point along the northern side of
the whale.

An exclusion zone will be marked of by orange temporary construction fencing 50 ft to the east
and west of the penetration point. Additionally, the exclusion zone will extent along the
northern edge of the access road to the north of NE Lagoon.

A windsock will be placed approximately 50 ft to the north of the penetration point to
determine wind direction.

Large industrial fans will be placed along the road that runs along the whale’s northern side and
will be aimed towards the penetration point. Fans will not be running but will be available as an
emergency measure if air is needed to be evacuated from the area. If needed, the fan aiming in
the same direction of the wind as identified by the windsock will be activated to disperse
potential gas emissions.

A Radius BZ1Area Air Monitor (or similar) will be placed on the berm directly north of the
penetration point and at 25 feet of the east and east of the penetration point along northern
side of the whale (3 monitors in total). The monitors are intrinsically safe and will be blue tooth
connected to the Safety Coordinator’s smart phone or tablet. The monitor will measure
Combustible gases (1-100% Lower Explosive Limit (LEL) in 1% increments), hydrogen sulfide (O-
500 ppm in 1 ppm increments) and oxygen (0-30% volume by 0.1% increments).

Clean Harbors will have an air filtration device with an air pump set up on the upwind side of the
penetration point, outside the exclusion zone.

The Penetration tool will be coupled to a vent hose via ball valve assembly. The other end of the
hose will be coupled to the air filtration pump.

Task 2 — Whale Deflation

The Safety Coordinator will verify that support personnel are out of the exclusion zone. The
Safety Coordinator will observe the operation from within the exclusion zone to better ascertain
safety status. The Tool Operator will prepare to puncture and vent the whale. Field Technicians
will be observing 20 feet to the east and west of the Tool Operator. Whale penetration will
follow the following order of operations:
0 All personnel inside the exclusion zone will be in Level B PPE with self-contained
breathing apparatuses at the commencement of operations.



0 The Safety Coordinator will signal that the tool is about to puncture the whale by raising
a Red Flag.

The air pump on the air filtration device will be turned on.

The ball valve on the penetration Tool will be opened.

0 The tool will be pushed through the liner to the flange of the tool (about 3 feet form the
tip)

0 The flange will be secured with liner tape and sealed by double sided liner tape.

0 If LEL readings from all 3 monitors are less than 25% for 15 consecutive minutes, all
personnel working in the exclusion zone can modify their PPE to Class C with a full-face
cartridge respirator to filter hydrogen sulfide and methane.

The whale should begin to deflate. Operation will continue until water is being pumped out of
the whale, or it is determined by the Tool Operator that the operation is not effective at the
location. Once the tool is removed, the air will be monitored for LEL, hydrogen sulfide and
methane near the hole left behind from removing the tool. Liner tape will be used to patch the
hole.

o O

The Tool Operator will determine if another penetration point should be set, and the operation
will start over with a new exclusion zone.

If at any time the LEL sensor on the air monitors measures at or greater than 25%, work will be
stopped, and all personnel will evacuate upwind out of the exclusion zone.

Task 3 — Demobilization

If the whale is still deflating at the end of the workday, the ball value on the penetration tool will
be closed and the air pump turned off.

The seal at the penetration point will be monitored for 15 minutes for LEL, hydrogen sulfide and
methane. Additional liner tape will be applied until air conditions are acceptable as determined
by the Saft Coordinator. When sealed, the air monitors will be secured in a locked building or in
the Safety Coordinators vehicle for the following day. Remaining equipment will be left in place
overnight (weather permitting). Exclusion zone fencing will remain in place overnight.

The operation will be repeated until the Tool Operator determine that the whale is no longer an
immediate hazard. At such point, The Tool Operator will call Bryan Grace at 504-919-5955 to
schedule a call with the client and other stakeholders to determine path forward.



AIR FILTRATION

50'

EXCLUSION ZONE

EVACUATION HOSE

@@w WINDSOCK
| 50°
ACCESS
. R/OAD
PENETRATION TOOL \
GATE
FLOATING DOCK / A

LEGEND

A  ARMONITOR

——> AIR FLOW DIRECTION

INDUSTRIAL FAN

Q~——— PUNCTURE POINT

WHALE

TITLE:

EXCLUSION ZONE / WORK SITE

LOCATION:

Mead, Nebraska

APPROVED

BG FIGURE

DRAFTED

PROJECT#

cP 1

DATE

11-06-21




Tt

TETRA TECH

Tetra Tech is Leading with Science® to provide innovative, sustainable solutions that help our clients address their water, environment,
infrastructure, resource management, energy, and international development challenges. We are proud to be home to leading technical experts
in every sector and to use that expertise throughout the project life cycle. Our commitment to safety is ingrained in our culture and at the forefront

of every project. We combine the resources of a global, multibillion dollar company with local, client-focused delivery. tetratech.com



http://www.tetratech.com/

APPENDIX B

WATER TREATMENT SYSTEM



Existing Wastewater Pilot Treatment Plant — AltEn Facility, Mead Nebraska

In support of providing the NDEE (Nebraska Department of Energy and Environment) the needed documentation for
wastewater treatment operations at the AltEn facility, documentation is provided, including a process diagram and a
narrative of the existing treatment process.

The existing treatment plant is a processthat includes the remaining AltEn treatment system and a supplemental system
mobilized by Clean Harbors (the current operator) to achieve pesticides treatment. The system can operate at flow rates
ranging from 150 gpm to 210 gpm and can treat wastewater from the site lagoonsto level s suitable for land application
only under the current land application permit.

The current plant is being evaluated now to determine its effectiveness in treating the site wastewater to suitable
pesticides levels for NPDES discharge. Also, treatability testing is underway to evaluate potential processes for the
removal of BOD and ammoniato NPDES standards.

The AltEn Facilities Response Group (AFRG) plans to operate this system asis until treatability and other evaluation
are completed, upon which the AFRG will evaluate the final wastewater solution.

Attachment 1 to this narrative includes a process diagram, depicting the current process in place at the AltEn facility.
System Narrative

This initial system consists of the original AItEn Nutrient Recovery (NR) system, modified to include one 20,000
pound sized vessel filled with sand and gravel and two 20,000 pound sized granular activated carbon (GAC) filters
filled with activated carbon (the AItEn System). A second stage of treatment is included after the initial system,
currently housed within a separate but nearby structure which includes clarifiers, bag houses, sand filters and four 20K
GAC filters (the Clean Harbors System). Additional detail on the major components follows:

1) Influent Transfer: Two-20 hp lagoon transfer pumps and 4-inch HDPE (High Density Polyethylene) lines are
used to transfer wastewater from the west side of the Southeast Lagoon to a pre-clarified filtrate tank, through
alevel control valveinthe NR building.

2) Coagulant Application: At the inlet to the pre-clarified filtrate tank, alevel control valve with a single loop
controller is used to adjust and maintain the water level in the tank. Ferric Chloride is injected into this tank
for coagulation of solids in preparation for solids removal in the following stage of treatment.

3) Clarifier Feed: Two-single stage centrifugal feed pumps transport water to a Solids Contact Clarifier. On the
influent line to the clarifier, injection of diluted emulsion polymer is performed to enhance settling in the
clarifier. After polymer injection, the flow is measured with a flow transmitter-controller and control valve on
the 12-inch line leading to the Clarifier. Thisis the point in the plant where the overal influent flow rate is
monitored.

4) Clarification: The plant utilizes one (1) Solids Contact Clarifier (Clari-Cone Size 5), with grit and slurry
blowdown ports. Overflow from the clarifier completes the first stage of solids separation and removal at the
plant. Intermittent blowdown is controlled with a flow transmitter-controller-and control valve on aline that
leads to a solids hopper and to the sump system which leads to sump 8 (final plant sump) and back to the
Southeast Lagoon. Continuous blowdown is completed with on-off valves and one smaller ball valve for flow
rate control. Sample ports and points are available for al streams, influent, effluent, and blowdown
connections.

5) Additional Solids Removal: One continuous blowdown sand filter is the next process (Parkson Dyna-Sand
DSF78). This unit uses air injection, air lift, an effluent overflow weir and one backwash flow weir for rate
adjustment to complete additional solids removal prior to the filtered effluent tank. The filtered effluent tank
holds water at level controlled by a pump with 10 hp variable speed drive, which boosts flow to sand filter #1.
Sand filter #1 isasize like a 20K carbon filter vessal and is loaded with 40,000 Ibs. of gravel and sand. The



6)

7)

8)

9)

system includes a differential pressure transmitter to measure the bed pressure drop needed to determine when
backwash is necessary. Venting is manual and vacuum breaking is automatic. When venting, tubing lines are
in place to vent outside of the building.

Carbon Filtration: GAC filters#1 and #2 (installed by AltEn) can be used either in series or parallel operation.
Each GAC filter is approximately 15.0-ft. high (not including legs) and 10.8-ft. in inner diameter. Each of
these vessels contain 20,000 Ibs. of carbon with an approximate density of 0.46g/cc (28.7 Ibs./cf). The total
volume of carbon in each vessel is approximately 700 cf and the service flow rate ranges from 1.65 gpm/sf
(150 gpm) to 2.31 gpmV/sf (210 gpm) in series and 0.83 gpm/sf (150 gpm) and 1.16 gpnv/sf (210 gpm) in
paralel.

Backwashing: One-20 hp backwash supply pump is configured to be able to backwash any/all the three
previoudy mentioned filters. One backwash buffer tank with junction points and valves is included to allow
controlled drain and to avoid overwhelming the sump system. A typical sand filter backwash is 900 gallons
per minute for 12 minutes. The backwash water is from well water, held in a surge tank. The surge tank has
capacity of 100,000 gallons. Connections are in place for using this tank for reject water during startup or any
upset, and for holding well water for backwash.

Transfer to Stage 2: The shower water tank receives the effluent from the carbon filters. One pump with a5
hp variable speed drive is used to maintain water level and to supply water to the second stage clarifiers. One-
40 hp fixed speed pump for water jetsin the Clarifier isin place with suction from the shower water tank.

Second Stage Clarification: One wavy inclined plate type clarifier is in place; this will be used for any
additional solids separation needed after the first stage of treatment. A second clarifier isin place, flow may
be split between the two second stage clarifiers if necessary. The second clarifier is afrac tank with clarifier
insert with flat inclined plates. Both clarifiers have perforated pipe sludge headers.

10) Solids Handling: Solids from the initial solids contact clarifier (Primary Clarifier at the head of the plant) is

transferred through covered drainsin the NR building into an underground line into sump 8. The second stage
sludge from subsequent clarifiersistransferred to sump 8 using hoses. One vacuum assist diesel driven pump
for the transfer of backwash and blowdown volumesisincluded. A piping systemisin place for transfer either
to South Lagoon or afilter press feed tank. One air compressor isin place near Sump 8 for blowdown of the
reject line to the South Lagoon and for powering the sludge pump.

11) Second Stage Polishing and Carbon Filtration: Two-50 hp pumps are used for boosting through remainder of

treatment system. The remainder of the treatment system consists of fine solids remova and final carbon
filtration, including two bag filter housings with 1 micron and 0.5-micron bags and two 3-pot sand filters and
four 20K GAC filters.

12) GAC filters #3, #4, #5 and #6 (supplementa system mobilized by Clean Harbors) are approximately 14.2-ft.

high (not including legs) and approximately 11.9-ft. in inner diameter. Each of these vessels contain 20,000
Ibs. of carbon with an approximate density of 0.46g/cc (28.7 Ibs./cf). Thetotal volume of carbon in each vessel
isapproximately 700 cf and the service flow rate ranges from 1.35 gpm/sf (150 gpm) to 1.88 gpm/sf (210 gpm)
and operate in series.

13) Final Effluent: A six-inch HDPE line leads from the final carbon filter and effluent meter to the main

North/South line. At thisjunction point flow is sent to the East Treated Water Pond.



APPENDIX B

WATER TREATMENT SYSTEM



System Photos

Pre-Clarified Filtrate Tank



Solids Contact Clarifier
(Original from AltEn System)



Solids Hopper



Continuous Blowdown Sand Filter



Filtered Effluent Tank



Sand Filter #1



Shower Water Tank



Carbon Filter #1 and Carbon Filter #2



Solids Contact Clarifier #1 and Solids Contact Clarifier #2  (from supplemental Clean
Harbors System)



Three Pot Sand Filters



Carbon Filters #3, #4, #5, #6



Bag Filter Housings #1 and #2



0:\Projects\860.0141 AltEn Water Treatment\05—GIS\A—CAD\DWGS\860.0141.001PD.dwg—6/21/2022 4:22 PM

ORIGINAL ALTEN TREATMENT FACILITY

| * |
| COAGULANT |
| — P P |
| SHOWER SURGE TANK |
SOLIDS I FILTERED WATER (REJECT &
SOUTHEAST \ | CONTACT SF EFFLUENT TANK —> Pl GickwasH |
LAGOON | PRE— —> CLARIFIER A TANK SUPPLY) |
CLARIFIED BACKWASH
FILTRATE —»—> <ierLy |
TANK CONTINUOUS |
| BLOWDOWN T
SAND FILTER |
| REJECT RETURN
| SOLIDS TO#WCLQR‘;;ER |
| UNDERFLOW |
SERVICE SOLIDS SERVICE |
| WATER HOPPER WATER < ™ y |
| POLYMER |
| BLEND
SUPPLEMENTAL TREATMENT FACILITY IN TENT QUTSIDE BUILDING (PROVIDED BY CLEAN HARBORS) | |
| SUMP 8
A POLYMER COAGULANT | |
BLEND ADDITION s S
A 4
>

SOLIDS
CONTACT
CLARIFIER

#1

BAG FILTERS TREATED

SOLIDS BAG FILTERS HOUSING #2 WATER
CONTACT THREE POT HOUSING #1 EAST
CLARIFIER SAND FILTERS POND
#
SOLIDS
—noerrLow €
Engineer in Responsible Charge
— E— 06/24/2022
PIPING FLOW DIRECTION 1. COAGULANT ADDITION CONSISTS OF 1200 — 2000 mg/L FERRIC CHLORIDE.

2. INSTRUMENTATION NOT SHOWN IN DIAGRAM.